
Försäljning/Sales/Verkauf
Mossvägen 8, 641 49 KATRINEHOLM, SWEDEN
Telephone:	 +46 150 - 489550
Telefax:		 +46 150 - 489551
E-mail:		  zepro@zepro.com

Fabrik/Factory/Fabrik
Allévägen 4, 840 73 BISPGÅRDEN, SWEDEN
Telephone:	 +46 696 - 17200
Telefax:		 +46 696 - 17244
E-mail:		  info@zepro.com
Internet: 	 www.zepro.com

Z-LYFTEN PRODUKTION AB
55980

2010-09-08

Monteringssats / Mounting kit 57411
Universal fäste, fjäderinfästning

Universal bracket, suspension bracket

MONTERINGSANVISNING 
INSTALLATION INSTRUCTIONS





3

Art. no 57411
ingående detaljer / included parts

Monteringsanvisning / Installation instruction

Pos. Benämning Description Antal/Qty Art. nr.
1. Chassie fäste Chassie bracket 2 57410
2. Sexkantskruv M14x45 Hexagon screw M12x45 8 64556
3. Bricka Washer 8 22213
4. Sexkantsmutter M14 Hexgon nut M14 8 21484

2134



4

Monteringsanvisning / Installation instruction

1.  Montera fästet runt fjäderinfästningen. Justera in det 
för bästa passform. Borra Ø 14 mm hål i hjälpramen och 
chassieramen. Montera minst 2 skruv M14 i hjälpramen 
och 2 st. M14 i chassiet. Åtdragnings moment 120 Nm

1. Install the bracket around the suspension bracket. 
Adjust it for best fit. Drill Ø 14 mm holes in sub frame and 
chassis frame. Use at least 2 screws M14 in the subframe 
and 2 pcs. M14 in the chassis frame. Torque 120 Nm

               

2. Montera lyften enligt ordinarie anvisning (art. nr 54989, 
svenska).

2. Install tail lift according to standard installation instruc-
tion (art. no. 54990, english).

  


